

S3 guideline Atopic dermatitis: Part 2 - Systemic treatment

Thomas Werfel¹ | Annice Heratizadeh¹ | Werner Aberer² | Matthias Augustin³ |
 Tilo Biedermann⁴ | Andrea Bauer⁵ | Regina Fölster-Holst⁶ | Julia Kahle⁷ |
 Maria Kinberger⁸ | Katja Nemat⁹ | Irena Neustädter¹⁰ | Eva Peters¹¹ | Ralph von
 Kiedrowski¹² | Peter Schmid-Grendelmeier¹³ | Jochen Schmitt¹⁴ |
 Thomas Schwennesen¹⁵ | Dagmar Simon¹⁶ | Thomas Spindler¹⁷ |
 Claudia Traidl-Hoffmann¹⁸ | Ricardo Niklas Werner⁸ | Andreas Wollenberg^{19,20} |
 Margitta Worm²¹ | Hagen Ott²²

Correspondence

Prof. Dr. med. Thomas Werfel, Department of Dermatology, Allergology and Venereology, Hannover Medical School, Carl-Neuberg-Straße 1, 30625 Hannover, Germany.
 Email: werfel.thomas@mh-hannover.de

Summary

The present S3 guideline was created based on the European English-language S3 guideline, with special consideration given to the medical conditions in the German-speaking region, and with additions from the previous German-language version, in accordance with the criteria of the AWMF. This second part of the guideline addresses the systemic therapy of atopic dermatitis (AD). It covers topics such as the indication for systemic therapy in children, adolescents, and adult patients with AD. Furthermore, it addresses all medications approved for AD, such as the biologics dupilumab and tralokinumab, the Janus kinase inhibitors abrocitinib, baricitinib, and upadacitinib, as well as conventional immunosuppressive therapies with systemic glucocorticosteroids and ciclosporin. Additionally, it discusses systemic off-label therapies. The first part of the guideline, published separately, includes the definition and diagnostic aspects of AD, describes topical therapy, non-drug therapy approaches, and addresses aspects related to special patient groups.

AWMF registry number: 013–027

Validity of Guideline: The present guideline is valid until June 15, 2028

Participating societies:

DDG – German Dermatological Society e.V.

BVDD – Professional Association of German Dermatologists e.V.

ÖGDV – Austrian Society of Dermatology and Venereology

SGDV – Swiss Society of Dermatology and Venereology

DGAKI – German Society for Allergology and Clinical Immunology e.V.

DGKJ – German Society for Pediatric and Adolescent Medicine e.V.

BVKJ – Professional Association of Pediatricians and Adolescent Medicine e.V.

GPA – Society for Pediatric Allergology and Environmental Medicine e.V.

DGPM – German Society for Psychosomatic Medicine and Medical Psychotherapy e.V.

German Network for Health Services Research e.V.

German Allergy and Asthma Association e.V.

DGpRP – German Society for Pediatric Rehabilitation and Prevention e.V.

AGNES – Working Group for Atopic Dermatitis Education e.V.

German Atopic Dermatitis Association e.V.

German Contact Allergy Group e.V.

Working Group Allergology of the German Dermatological Society

Working Group Health Economics and Evidence-Based Medicine of the German Dermatological Society

Working Group Occupational and Environmental Dermatology of the German Dermatological Society

Working Group Pediatric Dermatology of the German Dermatological Society

Working Group Allergology of the Swiss Society for Dermatology and Venereology

This is an open access article under the terms of the [Creative Commons Attribution-NonCommercial](https://creativecommons.org/licenses/by-nc/4.0/) License, which permits use, distribution and reproduction in any medium, provided the original work is properly cited and is not used for commercial purposes.

© 2023 The Authors. Journal der Deutschen Dermatologischen Gesellschaft published by John Wiley & Sons Ltd on behalf of Deutsche Dermatologische Gesellschaft.

INTRODUCTION

The present guideline is an update of the AWMF S2k guideline “Diagnosis and treatment of atopic dermatitis” published in 2015. The update was made by adaptation of the “EUROGUIDERM GUIDELINE ON ATOPIC ECZEMA” of Wollenberg A et al. that is published in its final form under <https://doi.org/10.1111/jdv.18345> and <https://doi.org/10.1111/jdv.18429>. Several sections of the guideline have been adopted without changes from the previous versions.

The present guideline consists of two sections, published separately: part 2 (this publication) addresses the systemic therapy of atopic dermatitis, part 1 is focused on the general aspects of atopic dermatitis, local therapy, non-pharmacological therapeutic approaches, and special aspects in certain patient groups.

In both published sections, the recommendations are complete and unabridged while the content on medical background and available studies is presented in a shortened form. The unabridged long version of the guideline is available on the AWMF website (<https://register.awmf.org/de/leitlinien/detail/013-027>).

INTRODUCTION TO SYSTEMIC THERAPY

In manifest inflammatory lesions, systemic therapy <i>shall</i> be combined with a topical anti-inflammatory treatment.	↑↑	100% consensus-based
---	----	-------------------------

A systemic therapy is indicated, if the disease cannot be controlled adequately with topical treatments – and in adults, possibly not even with UV therapy. In addition, a systemic therapy may be useful to reduce the total amount of topical glucocorticosteroids (TCS) in patients with AD requiring large quantities of potent TCS over prolonged periods.

In principle, either patients with a high total score (scale definition), patients not responding clinically to correctly performed topical or exhausted therapy with ultraviolet (UV) light (functional definition), or patients unable to participate in activities of daily life despite adequate treatment regimen (social definition) are suitable for a systemic therapy.

In clinics and offices, the indication for systemic therapy and the response of patients to topical and systemic treatments shall be recorded and documented in appropriate form. The indication for systemic therapy in AD should be documented in a standardized manner. A checklist for the indication of systemic therapy in AD for adult patients is presented in Figure 1. Analogous checklists for the age groups of children and adolescents are available on the AWMF website.

The objective signs can be assessed by clinical severity scores, such as *objective SCORing Atopic Dermatitis*

(oSCORAD) or *Eczema Area and Severity Index* (EASI), the subjective symptoms, for example, by the *Patient Oriented Eczema Measure* (POEM). An appropriate *composite score* like SCORAD (*SCORing Atopic Dermatitis*) will assess signs and symptoms at the same time. The barrier function can be determined objectively by means of a skin function measurement device via determination of transepidermal water loss (TEWL) and hydration of the stratum corneum (SC). Depending on age, the *Dermatology Life Quality Index* (DLQI) or the *Children's Dermatology Life Quality Index* (CDLQI) can be used for assessing the quality of life. The *Patient-Oriented SCORAD* (PO-SCORAD) can be used to determine the severity over time under real-life conditions. It must be considered that the indication for systemic treatment is a decision to be made individually for each patient.

Prior to initiation of a systemic treatment, it is important to exclude relevant differential diagnoses, such as cutaneous T-cell lymphomas and, in individual cases, primary immunodeficiency syndromes, potential provocation factors like allergens, as well as behavior- and *compliance*-related reasons for a poor response.¹

In recent years, numerous new substances have been approved for AD, and others are in the last phase of clinical development. The approval programs for the various new biologics and low-molecular agents offer considerably higher levels of evidence than is the case for longer-established drugs and phototherapy.

In the past, rather conventional immunosuppressants with a broad effect, such as systemic glucocorticosteroids, ciclosporin, azathioprine, mycophenolate mofetil, gastro-resistant mycophenolate sodium, and methotrexate, have been used for the systemic therapy of AD. Except for systemic glucocorticosteroids and ciclosporin, these substances are not approved for the indication of AD. Similar to the new Janus kinase inhibitors baricitinib, abrocitinib, and upadacitinib, ciclosporin and systemic glucocorticosteroids have a rapid onset of effect, while the other conventional immunosuppressants and the newer antibodies dupilumab und tralokinumab directed against T helper 2 (Th2) cells require several weeks before they are fully effective.

Systemic therapy in childhood

Specific aspects of AD in childhood and adolescence, as well as the management of the disease in these populations are also addressed in part 1 of these guidelines.

In childhood and adolescence, an immunomodulatory systemic therapy shall also be considered for moderate to severe disease courses, if AD results in significant somatic and/or psychosocial impairment and cannot be treated adequately despite exploiting the available local therapeutics. The indication for systemic therapy should be

FIGURE 1 Checklist: Indication for systemic treatment of atopic dermatitis in adults.

Checklist: Indication for systemic treatment in adults with atopic eczema

According to the current AWMF guideline on atopic eczema, systemic treatment is indicated for **moderate to severe cases of atopic eczema**. The following criteria should be considered when initiating or switching to systemic therapy:

1. General conditions for systemic treatment		Yes	No
1	Age	≥ 18 years	<input type="radio"/>
2	Diagnosis	Clinically proven atopic dermatitis	<input type="radio"/>

2. Clinical eligibility criteria for systemic treatment		Yes	No
A	Relevant objective severity Is present, since <u>at least one</u> of the following criteria is fulfilled: <ul style="list-style-type: none"> • Physician's global assessment (PGA) of severity is at least 3 on the five-point scale, <i>or</i> • EASI >15 <i>or</i> • SCORAD >40 / oSCORAD >20 <i>or</i> • Treatment-refractory affection of >10 % of body surface area (BSA) <i>or</i> • Treatment-refractory eczema in sensitive/visible areas <i>or</i> • High frequency of relapses (>10/year) with current treatment 	<input type="radio"/>	
		<input type="radio"/>	<input type="radio"/>
		<input type="radio"/>	<input type="radio"/>
		<input type="radio"/>	<input type="radio"/>
		<input type="radio"/>	<input type="radio"/>
		<input type="radio"/>	<input type="radio"/>
B	Relevant subjective burden Is present, since <u>at least one</u> of the following criteria is fulfilled: <ul style="list-style-type: none"> • DLQI >10 <i>or</i> • Pruritus >6 on VAS or NRS ranging from 0–10 <i>or</i> • Relevant sleep disturbance at night due to eczema/pruritus 	<input type="radio"/>	
		<input type="radio"/>	<input type="radio"/>
		<input type="radio"/>	<input type="radio"/>
C	Lack of treatment response All other approaches except systemic treatment are insufficient, since <u>at least one</u> of the following criteria is fulfilled: <ul style="list-style-type: none"> • Insufficient response to guideline-recommended topical therapy <i>or</i> • No prospect of success with local measures alone <i>or</i> • Patient has already received an indicated systemic therapy without success <ul style="list-style-type: none"> ○ Contradiction / Non-response / Loss of efficacy / Side effects 	<input type="radio"/>	
		<input type="radio"/>	<input type="radio"/>
		<input type="radio"/>	<input type="radio"/>
		<input type="radio"/>	<input type="radio"/>

3. Conclusion			
D	→ Systemic treatment is indicated since <u>at least one criterion from each of the sections A, B, and C</u> is fulfilled:	<input type="radio"/>	Yes
	→ The following approved systemic drugs are not indicated due to already occurred or expected side effects, contraindications, or lack of anticipated benefits: _____		
F	→ Optional: Written consent obtained (filed in medical record)	<input type="radio"/>	Yes <input type="radio"/> No
G	→ Therapy initiation with: _____		

Authors of the first version of the checklist for adults with atopic dermatitis 2018: M Augustin, R von Kiedrowski, T Werfel

www.awmf.org (S3 Leitlinie 2023)

carefully verified and documented especially in children and adolescents by means of a checklist (see AWMF website). Prior to therapy start, parents and – if appropriate due to age – the affected child should be informed in detail and in a generally understandable manner about potential benefits, possible risks, administration mode, and, if necessary, required follow-up examinations. If subcutaneous injections are required, training should be provided in an age-appropriate form for the respective method of administration.

The following recommendations for systemic agents are based on the efficacy and safety data of the *Living Network Meta-analysis* of Drucker et al.,² other published literature, and the expertise of the guideline group.

APPROVED DRUGS

Short-term intervention with systemic glucocorticosteroids

Systemic glucocorticosteroids <i>should</i> be used in patients with AD <i>exclusively</i> as short-term therapy (rescue therapy) in acute flares for a maximum of 3 weeks.	↑	100%
		consensus-based

Long-term treatment with systemic glucocorticosteroids <i>shall not</i> be performed in patients with AD.	↓↓	100%
		consensus-based

Modes of action and efficacy

Glucocorticosteroids comprise a group of steroid hormones that bind to the glucocorticoid receptor. The activated glucocorticoid receptor complex upregulates the expression of anti-inflammatory proteins and suppresses the expression of proinflammatory proteins resulting in a broad anti-inflammatory effect.³

Despite the regular use of systemic glucocorticosteroids in clinical practice, there are very few studies on adult and pediatric patients with AD. In studies on children and adults, systemic glucocorticosteroids did not achieve long-term remission. The efficacy of systemic glucocorticosteroids is markedly lower than that of ciclosporin.^{4,5}

Dosage: flare, short-term treatment, long-term treatment

- Acute flare: the starting dose is usually 0.5 mg/kg/day in adults and considerably lower in children, with 0.2 mg/kg/day. The treatment should be discontinued or reduced as soon as possible.
- As with any systemic treatment of patients with AD, the therapy with systemic glucocorticosteroids shall be combined with emollients and a topical anti-inflammatory therapy, if needed.

Safety

In the context of short-term use, systemic glucocorticosteroids have a broad therapeutic index. The toxicity is dependent on mean dose, cumulative dose, and duration of administration. The major side effects of high doses and long-term use (usually, > 0.5 mg/kg/day or > 0.2 mg/kg/day in children) include skin atrophy, increase in weight, sleep problems, mood changes, hyperglycemia or emerging diabetes, gastric ulcer/gastritis, osteoporosis, and increased susceptibility to infection.⁶ Especially in case of long-term use, patients may also develop adrenal suppression, while discontinuation of the treatment is sometimes challenging due to the associated risk of rapid recurrence or rebound phenomena during gradual dose reduction. Accordingly, long-term therapy with systemic glucocorticosteroids should be avoided in adults and children. Even a relatively high dose can simply be discontinued during the first five treatment days, and discontinuation without side effects has been described even after up to three weeks of treatment.⁷

Monitoring

While no standard variables are recommended for the acute *rescue* therapy, monitoring activities may be required (such as, blood glucose determination in diabetics and risk patients) depending on the needs of the individual patient.

Combination with other therapies

During therapy with systemic glucocorticosteroids, there is no contraindication for other AD treatments. A combination of systemic glucocorticosteroids with UV light is also possible in adults.

Specific information

The treatment of acute AD flares with oral glucocorticosteroids is moderately effective.^{4,5}

Systemic glucocorticosteroids have an unfavorable benefit-risk relation concerning long-term treatment of AD in adults and children. Therefore, such a long-term treatment (> 3 weeks) shall not be performed.

Interval therapy with ciclosporin

Ciclosporin <i>may be considered</i> as an interval therapy for disease control in adult patients with AD who are candidates for systemic treatment.	0	100% evidence- and consensus-based, see evidence report
If using ciclosporin for the indication AD, the ratio of expected benefits to risks <i>shall</i> be individually assessed against the background of therapeutic alternatives.	↑↑	100% consensus-based
Ciclosporin <i>shall not</i> be used in combination with UV therapies.	↓↓	100% consensus-based
Initially, higher ciclosporin dosages (up to 5 mg/kg [body weight] BW) <i>shall</i> be used to achieve a rapid response.	↑↑	100% consensus-based
If there is a good response, the therapy <i>shall</i> be interrupted after 4–6 months.	↑↑	100% consensus-based
In AD with severe disease course, a therapy over a longer period than 6 months <i>may be considered</i> (if well tolerated).	0	consensus-based
Close monitoring of blood pressure and renal function parameters <i>shall</i> be performed in patients with AD treated with ciclosporin.	↑↑	100% consensus-based

Modes of action and efficacy

Ciclosporin inhibits the activation and proliferation of T cells by blocking the production of cytokines depending on the transcription factor NFAT (*nuclear factor of activated T cells*).

Ciclosporin is approved as first-line therapy for patients aged 16 years and above with severe disease. Ciclosporin is

highly effective against AD in both children and adults, and it is better tolerated by children.^{5,8} In head-to-head-studies, ciclosporin was superior to methotrexate, prednisolone, intravenous immunoglobulins (IVIG), UVA, and UVB, and was similarly effective as gastro-resistant mycophenolate sodium.^{9,10} In short-term treatment of AD, higher doses of ciclosporin (5 mg/kg daily) result in a more rapid response and are more effective than lower doses (2.5–3 mg/kg daily).⁹ The long-term use of ciclosporin for up to one year may be considered in exceptional cases with close safety monitoring. This is based on several studies that are, however, of limited validity with respect to efficacy due to their open design and the high dropout rate.⁹ Given the availability of newer and better therapeutic alternatives, therapies exceeding the duration of one year are no longer recommended even if ciclosporin is well tolerated. For the treatment of older patients with AD aged 65 years and above, well-documented experience for treatment with ciclosporin is limited.

Use and dosage in AD: acute flare, short-term treatment, long-term treatment

- Approved from an age \geq 16 years
- Standard dose adults: 2.5–5 mg/kg daily in two divided doses
 - Acute flare, short-term treatment: 4–5 mg/kg BW daily
 - Long-term treatment: 2.5–3 mg/kg BW daily
- *Off-label* treatment in children! Dosage children: 2.5–5 mg/kg BW daily in two divided doses
 - As with any systemic treatment of patients with AD, we recommend to combine ciclosporin with emollients and a topical anti-inflammatory therapy, if needed.
 - In children and adolescents < 16 years of age, ciclosporin shall only be used in case of contraindication or lack of efficacy of approved systemic therapies.

Safety

Ciclosporin has a narrow therapeutic index and requires close monitoring of blood pressure and signs of renal failure. Given the potential risk of malignant skin disease, patients on treatment with ciclosporin must be informed that excessive sun exposure without appropriate protection must be avoided. Concomitant UV treatment is contraindicated. Similarly, patients that have already received several cycles of UV therapy should not be treated with ciclosporin.

Monitoring

Dose adjustments may be required on therapy.

- In case of a creatinine increase by > 30% compared to baseline, a dose reduction by 25%, and
- in case of arterial hypertension, a dose reduction or a therapeutic approach with calcium antagonists is possible.

Onset of effect: an onset of effect may be expected after approximately 4 to 8 weeks.

- If no effect has occurred after 6 months, and the maximum dose has been used for 3 months, further treatment should be discontinued.
 - Monitoring program during therapy:
 - in the first 2 months, every 1 to 2 weeks
 - thereafter, every 4 weeks.
 - Consultation and clinical examination: hypertrichosis, gingival hyperplasia, blood pressure control, tremor, paresthesia, gastrointestinal symptoms.
 - Laboratory analysis: erythrocyte sedimentation rate (ESR), C-reactive protein (CRP), blood count including thrombocytes, alkaline phosphatase, glutamate-pyruvate transaminase (GPT), creatinine, potassium, urine test strip.

Combination with other therapies

Concomitant to ciclosporin, a topical therapy with glucocorticosteroids and/or calcineurin inhibitors may be performed.

Given the potentially increased risk for the development of skin cancer, ciclosporin must not be used in combination with UV light (UVA, UVB, PUVA).

Specific information

Data from studies on the use of ciclosporin in children and adolescents are limited and also have methodical limitations. While the few available studies indicated a relatively good efficacy and tolerance, they do not allow for a final assessment.^{5,11} However, given that ciclosporin is used *off-label* in children and adolescents aged < 16 years and in view of its narrow therapeutic index, approved systemic therapeutics with a broader therapeutic index shall be used first (dupilumab, tralokinumab, abrocitinib, baricitinib, upadacitinib).

Ciclosporin may be considered in pregnant women with severe AD. To date, no increased risk of congenital malformations or fetal loss compared to the average population has been identified. An increased risk of a lower birth weight cannot be excluded.¹² If a longer systemic therapy during pregnancy is likely to be required, ciclosporin is the therapy of first choice (*European Task Force on Atopic Dermatitis* [ETFAD] recommendation).¹²

Interval or long-term therapy with biologics

Dupilumab

Dupilumab <i>shall</i> be used in children and adults with moderate to severe AD who are candidates for systemic treatment.	↑↑	100%	evidence- and consensus-based, see evidence report
Dupilumab <i>shall</i> be used as long-term therapy in AD.	↑↑	100%	consensus-based
Dupilumab <i>shall</i> be used especially in patients with AD who are candidates for systemic treatment and coexisting bronchial asthma, coexisting chronic rhinosinusitis with nasal polyps, coexisting prurigo nodularis, or coexisting eosinophilic esophagitis.	↑↑	100%	consensus-based

Modes of action and efficacy

Dupilumab is a fully human monoclonal IgG4 antibody (mAb) approved for the treatment of AD. In Germany, it is available for the treatment of adults since end of 2017. Currently, it is also approved for adolescents and children aged 6 months and above, the approval process for infants from the age of 6 months and children up to the age of 6 years was completed shortly before the guideline was finalised. Dupilumab binds to the α -subunit of the interleukin (IL) 4 receptor that is part of both the IL-4 and the IL-13 receptor complex. The safety and efficacy of dupilumab has been established primarily in placebo-controlled trials with moderate to severe AD.¹³ Dupilumab showed significant clinical effects in the evaluation of severity assessed by means of *Eczema Area and Severity Index* (EASI), *Investigator's Global Assessment* (IGA), and *SCORing Atopic Dermatitis* (SCORAD). Moreover, the treatment with dupilumab resulted in a pronounced reduction of pruritus. Dupilumab has proven its efficacy in both intrinsic and extrinsic AD.¹⁴ In addition, dupilumab is approved for the treatment of prurigo nodularis, moderate to severe asthma, eosinophilic esophagitis, and chronic rhinosinusitis with nasal polyps, thus covering several Th2-mediated inflammatory diseases.

Dosage: flare, short-term treatment, long-term treatment

The approved dosage of dupilumab in adults consists of a subcutaneous starting dose of 600 mg, followed by maintenance doses of 300 mg every 2 weeks (Q2W).

For children (6–17 years), the following dose regimens are used: approval from 6 months of age, aged 6–11 years: between 15 und 60 kg body weight, initially 300 mg SC on day 1, followed by another 300 mg SC on day 15, then 300 mg every 4 weeks; from 60 kg and above, 600 mg (two injections of 300 mg each) on day 1, followed by 300 mg every 2 weeks. Aged 12–17: below 60 kg body weight, initially 400 mg SC on day 1 followed by 200 mg every 2 weeks; above 60 kg, initially 600 mg SC followed by 300 mg every 2 weeks.

For children aged 6 months to 5 years, the following dose regimens adapted to weight are used: 5 kg to < 15 kg 200 mg SC every 4 weeks. For children with a body weight of 15 kg to < 30 kg, 300 mg SC every 4 weeks.

Dupilumab has been used in an open-label study for up to 3 years in adults with moderate to severe AD, though several former subjects used the medication in open-label mode for significantly longer. The safety data were consistent with the previously reported studies and the known safety profile of dupilumab.¹⁵

Safety

Given that the treatment with dupilumab is generally well tolerated, routinely performed blood tests are not recommended.¹⁶ However, a considerable number of patients develops conjunctivitis (up to 20% depending on the study), usually with mild to moderate symptoms.^{16,17} In clinical trials, the risk was 2.64-times higher compared to placebo, and in *real-life* studies it amounted to 13% on average.¹⁸ Usually, topical treatment with eyedrops (artificial tears, topical antihistamines, temporarily topical steroids, topical ciclosporin in refractory cases) is sufficient, without the need to discontinue the medication. In refractory cases of severe conjunctivitis, ophthalmologic co-supervision is recommended.¹⁹

Moreover, local reactions at the injection site have been described more often compared to placebo injections in controlled approval studies. In daily clinical practice these are, however, inconspicuous and of little relevance.

Transient, clinically innocuous increases in eosinophils are quite common with dupilumab. In adults treated with dupilumab for respiratory indications, clinically relevant eosinophilia was described in rare cases (in 7/4,666 patients, six of these with eosinophilic granulomatosis with polyangiitis).^{20,21} Therefore, a threshold of 1,500 eosinophilic granulocytes (eos)/ μ l at indication for treatment with this antibody has been proposed for adults with respiratory indications.^{21,22} In adult patients with AD, especially those with additional respiratory disease, it may, therefore, be useful to determine the eosinophils in blood prior to therapy start and to monitor patients with initial counts of > 1,500/ μ l by laboratory and clinical tests during follow-up.

In individual patients with AD, first manifestation or exacerbation or recurrence of diseases, such as psoriasis

vulgaris and rheumatoid arthritis or Crohn's disease, has been observed on dupilumab therapy, diseases characterized by the important role of IL-17-producing immune cells in the pathogenesis. Accordingly, patients with respective comorbidity on dupilumab therapy should be regularly consulted and clinically examined with respect to recurrence of symptoms and severity of the mentioned diseases.

Monitoring

According to the current summary of product characteristics, no laboratory or instrumental examinations are required for monitoring the therapy.

Combination with other therapies

In a phase III trial, treatment with dupilumab and an accompanying TCS was compared to placebo and an accompanying TCS over a period of 52 weeks.²³ The primary endpoints, including an IGA score of 0 or 1 and EASI-75, were assessed in week 16: more patients receiving dupilumab plus TCS reached the primary endpoints of IGA 0/1 and EASI-75. The results were similar after 52 weeks. In this trial, approximately 15% more of the subjects achieved a 75% reduction of the EASI score after 16 weeks compared to earlier phase III trials, where dupilumab was administered as monotherapy.¹³

Combination therapy with TCS, TCI, and UV light is feasible.

Use in infants > 6 months of age and children < 6 years of age

Since March 21, 2023, dupilumab has been approved by the European Commission for the treatment of children with severe AD at the age of 6 months to 5 years.

In a phase III trial, the efficacy and safety of dupilumab was studied at doses adapted to the body weight (BW \geq 5 kg to < 15 kg: 200 mg; BW \geq 15 kg to < 30 kg: 300 mg) with concomitant administration of low-potent TCS in children aged from 6 months to 6 years with moderate to severe AD.²⁴ In week 16, significantly more patients in the dupilumab group compared to the placebo group had an IGA of 0–1 (28% vs. 4%; $p < 0.0001$) and EASI-75 (53% vs. 11%, $p < 0.0001$). In this age group, conjunctivitis was again more common in the dupilumab group than in the placebo group (5% vs. 0%). No dupilumab-related adverse events were severe or resulted in discontinuation of treatment.

Specific information

In patients with AD with Th2 comorbidity, such as asthma, allergic rhinoconjunctivitis with nasal polyps and/or eosinophilic esophagitis, dupilumab treatment may have positive effects on these diseases, as well.

Tralokinumab

Tralokinumab <i>shall</i> be used in children aged 12 years and above and in adult patients with moderate to severe AD who are candidates for systemic treatment.	↑↑	100% evidence- and consensus-based, see evidence report
If there is a response to treatment after 16 weeks, the dose frequency of tralokinumab <i>shall</i> be reduced from once every 14 days to once every 28 days. Later, the dose frequency (once every 14 or 28 days) <i>shall</i> be adapted to the clinical manifestation.	↑↑	100% consensus-based
Tralokinumab <i>shall</i> be used as long-term therapy in AD.	↑↑	100% consensus-based

Modes of action and efficacy

Tralokinumab is a fully human IgG4 mAb neutralizing IL-13; it was approved by the *European Medicines Agency* (EMA) in summer 2021. In two 52-week, double-blind, placebo-controlled phase III trials, adults with moderate to severe AD were randomized and treated with subcutaneously administered tralokinumab 300 mg every 2 weeks or placebo.²⁵ The tralokinumab monotherapy was superior to placebo after 16 weeks of treatment. Primary endpoints were an IGA score of 0 or 1 and EASI-75 in week 16. Patients achieving an IGA score of 0/1 and/or EASI-75 with tralokinumab in week 16, were randomized again and received tralokinumab Q2W or every 4 weeks or placebo for 36 weeks. In most patients responding to tralokinumab in week 16, the response was maintained with continued tralokinumab treatment also in week 52 without any rescue medication. Given the lack of a head-to-head comparison, network meta-analyses were performed demonstrating a weaker effect of tralokinumab compared to dupilumab for the treatment period of up to 16 weeks.²

In phase III trials, the effects in patients responding well to tralokinumab for 16 weeks who continue the treatment as specified, reduce the therapeutic frequency, or discontinue the therapy were examined.

After 16 weeks, patients achieving EASI-75 or IGA success, were again randomized and either continued the treatment every two weeks, were titrated down to every 4 weeks, or received placebo. After 52 weeks, more than 55% of the patients continuing the treatment twice a month still achieved an EASI of 75; the same was true for 50% of the patients treated once a month. More than 51% of the patients continuing the treatment twice a month still had an IGA score of 0 or 1, compared to 39% and 45% of the patients, respectively, changing to treatment once a month.

Dosage: flare, short-term treatment, long-term treatment

The recommended dosage for children and adolescents aged 12 years and above, as well as adults, is 300 mg every 2 weeks after an initial dose of 600 mg at the start of treatment.

Safety

In both phase III trials, adverse events occurred in 76.4% and 61.5%, respectively, of the patients receiving tralokinumab and in 77.0% and 66.0%, respectively, of the patients receiving placebo during the initial phase of 16 weeks.

In particular, tralokinumab resulted less often in ocular complications than dupilumab;²⁵ a meta-analysis of altogether four published studies calculated 6.2% with tralokinumab compared to 2.1% with placebo.²⁶

Combination therapy with TCS, TCI, and UV light is feasible.

Monitoring

According to the current summary of product characteristics, no laboratory or instrumental examinations are required for monitoring the therapy.

Combination with other therapies

In another double-blind phase III trial with placebo, efficacy and safety of tralokinumab in combination with TCS was studied in patients with moderate to severe AD. Compared to placebo, significantly more patients treated with tralokinumab achieved an IGA of 0/1 and an EASI-75 in week 16.²⁷

Interval or long-term therapy with Janus kinase (JAK) inhibitors

The treatment of AD with JAK inhibitors is approved for the long-term therapy, <i>should</i> , however, be used also as interval therapy in certain disease courses (for example, for predominantly seasonal aggravation).	↑	100%	consensus-based
Screening prior to the use of JAK inhibitors and monitoring during treatment <i>shall</i> be performed.	↑↑	100%	consensus-based
Prior to the use of JAK inhibitors, the individual risk of severe infections <i>shall</i> be carefully identified.	↑↑	100%	consensus-based

JAK inhibitors <i>shall not</i> be used in case of known thromboembolic events or an increased genetic risk of thrombosis.	↓↓	100%	consensus-based
--	----	------	-----------------

The family of Janus kinases (JAK) comprising JAK1, JAK2, JAK3, and tyrosine kinase 2 (TYK2) is a class of cytoplasmic tyrosine kinases²⁸ binding to the intracellular domain of numerous different cytokine receptor chains to form functional signaling complexes. These regulate the inflammatory process by activation of cytoplasmic transcription factors called *signal transducer and activator of transcription* (STAT). Upon activation, STAT proteins form dimers that migrate into the nucleus and regulate the expression of downstream target genes of inflammatory mediators either positively or negatively. Inhibition of JAK activity may, therefore, be more effective than the targeted inhibition of the signaling pathway of an individual cytokine. Given that the various approved JAK inhibitors inhibit the four JAK to a different degree, the effect of the different JAK is very diverse. Beyond the interruption of the cutaneous proinflammatory cytokine signaling, it was reported that JAK inhibition results in rapid amelioration of chronic pruritus and improves also the function of the skin barrier by upregulating the skin barrier protein filaggrin.^{29,30}

Compared to Th2-directed therapies, the broad mode of action also provides an explanation for the broad spectrum of potential adverse effects: inhibition of the antiviral effect of type I interferons results, for example, in an increased incidence of herpes simplex and herpes zoster and an increased susceptibility to infection especially at an advanced age.

In autumn 2022, the EMA re-evaluated all available safety data of all approved JAK inhibitors, the indication for all approved JAK inhibitors for AD or alopecia areata remained unchanged. With the publication of the decision of the European Commission on March 10, 2023, the risk assessment procedure pursuant to article 20 of the Regulation (EC) No. 726/2004 about JAK inhibitors was closed. The warnings and precautions for the use were updated. According to this update and a *Rote-Hand-Brief* (Dear Health Care Provider letter) from March 17, 2023³¹, these drugs should be used in the following patients, only if no suitable treatment alternatives are available: patients aged 65 years or above, patients with cardiovascular risk (such as heart attack or stroke), patients currently smoking or former long-term smokers, and patients with enhanced risk of cancer. In patients with risk factors for blood clots in the lung and in deep veins (venous thromboembolism [VTE]) not belonging to the patient groups mentioned above, JAK inhibitors should be used with caution. Moreover, the dosage should be reduced in patient groups at risk of venous thromboembolism, cancer, or severe cardiovascular problems. In addition, regular examinations of the skin are recommended in all patients.³²

The recommendation strength for therapy with the JAK inhibitors abrocitinib, baricitinib, and upadacitinib,

and the Th2 inhibitors dupilumab and tralokinumab is identical in the German and European guidelines – the selection of the most suitable substance in each individual case shall be made individually for each patient and with the involvement of the patient (*shared decision making*).

Screening prior to the use of JAK inhibitors and monitoring during treatment shall be performed; this is also recommended by the German Society for Rheumatology (DGRh) for rheumatological indications of JAK inhibitors.³³

Test program before therapy start with JAK inhibitors:

- General status to exclude an active infection
- Verification and, if necessary, booster of the vaccination status
- Hepatitis B screening
- Pregnancy test
- *Test for active or latent tuberculosis*: chest x-ray (not older than 3 months) and suitable screening tests (preferably, *interferon-gamma release assay* [IGRA]). In case of evidence for latent tuberculosis: prophylaxis, if possible, already 4 weeks prior to therapy start, either with isoniazid for altogether 9 months or with rifampicin for altogether 4 months on strict indication and with regular controls.
- *Laboratory analysis*: ESR, CRP, complete blood count, glutamate-oxaloacetic transaminase (GOT), glutamate-pyruvate transaminase (GPT), and creatinine. Lipid status (total cholesterol, low-density lipoprotein [LDL], high-density lipoprotein [HDL], triglycerides).
 - In patients with an absolute lymphocyte count below 500/ μ l, an absolute neutrophil count below 1,000/ μ l, or a hemoglobin level below 8 g/dl, a therapy with JAK inhibitors should not be initiated or should be temporarily interrupted.
 - In clinical studies, the creatine phosphokinase (CPK) level frequently increased on therapy with JAK inhibitors at the start of treatment and remained stable at the higher level even on long-term therapy. In the current summaries of product characteristics of abrocitinib, baricitinib, or upadacitinib, no cases of rhabdomyolysis are mentioned (as of March 2023). While monitoring of CPK is not specified in the rheumatological recommendations for monitoring of the JAK inhibitors baricitinib and upadacitinib due to an absence of clinical relevance, it would be advisable for the indication of AD in, for example, competitive athletes against the background of the short approval time.

Test program during therapy:

- *Clinical examination*: signs of infection, especially of the upper respiratory tract (coughing), as well as herpes zoster, fever, diarrhea, unclear weight loss.

- *Laboratory analysis*: safety and activity parameters (ESR and/or CRP, complete blood count, GOT, GPT) in the first 3 months every 4 weeks, then, in case of stable normal levels, every 8–12 weeks, lipid levels 4–8 weeks after therapy start, then every 6 months.

Potential controls required in addition because of co-medication must be considered.

Abrocitinib

Abrocitinib <i>shall</i> be used in adult patients with moderate to severe AD who are candidates for systemic treatment.	↑↑	100%
The treatment with abrocitinib <i>shall</i> be initiated in severe AD after exclusion of contraindications in patients aged up to and including 64 years at the higher dosage approved for this indication. Following response to the therapy, the dosage <i>shall</i> be adapted to the clinical disease course.	↑↑	evidence- and consensus-based, see evidence report

In the EU, abrocitinib is approved for adults with moderate to severe AD since December 2021. Doses of 100 mg or 200 mg have been approved; in addition, a dose of 50 mg has been approved for the treatment of moderate renal failure and for patients with medication that inhibits cytochrome P450 2c19 or that are weak metabolizers of type 2c19.

Modes of action and efficacy

Like all JAK inhibitors, abrocitinib is a drug with a rapid onset of effect. Abrocitinib is a selective oral JAK1 inhibitor that has demonstrated its efficacy in patients with moderate to severe AD as monotherapy (trials MONO-1 and 2) and in combination with topical therapies with respect to response to treatment compared to placebo (trial COMPARE) as measured by IGA and EASI-75 scores. In the MONO trials, the percentage of patients with EASI-75 in week 12 on abrocitinib 100 mg (~40–45%) and abrocitinib 200 mg (~61–63%) was markedly higher than with placebo (~10–12%). In the COMPARE trial, the percentage of patients with EASI-75 scores was also significantly higher for abrocitinib 100 mg (~59%) and abrocitinib 200 mg (~70%) compared to placebo (27%).³⁴ A similar efficacy was demonstrated in the trial JADE-TEEN in adolescents for both the 100 mg and the 200 mg dose in combination with topical therapy.³⁵ In the COMPARE trial (with dupilumab as comparator arm), higher response rates were observed after 16 weeks of treatment with abrocitinib 200 mg compared to dupilumab in the subgroup with severe disease. The efficacy of abrocitinib 100 mg and dupilumab was similar in this subgroup. In the trial JADE-DARE, efficacy and safety of abrocitinib 200 mg and dupilumab 300 mg were assessed in 727 adult patients. Abrocitinib was significantly more effective in the

time window from 2 to 8 weeks.³⁶ The results indicate that the probability of response to treatment in patients with severe AD is higher with abrocitinib 200 mg compared to dupilumab in this time window.³⁶

Dosage: flare, short-term treatment, long-term treatment

Abrocitinib is approved with daily doses of 100 mg and 200 mg.

In one trial, the renewed response to treatment after flare-up of the disease was analyzed. Of 1,233 patients, 798 responders to the induction therapy (64.7%) were randomized. The probability of a flare during maintenance therapy was 18.9%, 42.6% and 80.9% with abrocitinib 200 mg, abrocitinib 100 mg, and placebo, respectively. Of the patients with flares in the groups treated with abrocitinib 200 mg, abrocitinib 100 mg, and placebo, 36.6%, 58.8%, and 81.6%, respectively, regained an IGA 0/1 score and 55.0%, 74.5%, and 91.8% regained a response according to EASI with *rescue* treatment.³⁷

Safety

The following data were obtained from the long-term follow-up of patients from the phase II and phase III trials, as well as a long-term extension study with altogether 2,856 patients (1,614 patient years [PY]) with an exposure of ≥ 24 weeks in 1,248 patients and ≥ 48 weeks in 606 patients (maximum of 108 weeks): in the placebo-controlled cohort ($n = 1,540$), adverse events (200 mg, 100 mg, placebo), such as nausea (14.6%, 6.1%, 2.0%), headache (7.8%, 5.9%, 3.5%), and acne (4.7%, 1.6%, 0%), occurred in a dose-dependent manner. A dose-dependent transient reduction of the thrombocyte count was observed; 2/2,718 patients (200 mg group) had a confirmed thrombocyte count of $< 50 \times 10^3/\text{mm}^3$ in week 4. The incidence rates (IR) were 2.33/100 PY and 2.65/100 PY for severe infections, 4.34/100 PY and 2.04/100 PY for herpes zoster, and 11.83/100 PY and 8.73/100 PY for herpes simplex in the 200 mg and 100 mg group, respectively.³⁸

Although no significant clusters were observed with abrocitinib in clinical trials, the substance should be used with caution in patients with increased risk of deep vein thrombosis or pulmonary embolism, given the potential class effect with other JAK inhibitors (for example, tofacitinib) (see introduction to the substance class).

Combination with other therapies

In trials, abrocitinib has been used in combination with topical anti-inflammatory therapy.

To date, no trials have been published analyzing the use of abrocitinib in combination with other systemic therapies.

Specific information

Abrocitinib is a new JAK inhibitor and has not yet been tested in other inflammatory diseases.

Baricitinib

Baricitinib <i>shall</i> be used in adult patients with moderate to severe AD who are candidates for systemic treatment.	↑↑	100%	evidence- and consensus-based, see evidence report
The treatment with baricitinib <i>shall</i> be initiated in severe AD after exclusion of contraindications in patients aged up to and including 64 years at the higher dosage approved for this indication.	↑↑	100%	consensus-based
Following response to the therapy, a dose reduction according to the individual benefit-risk assessment and the clinical disease course <i>may be considered</i> .	0		
Baricitinib <i>shall</i> be used especially in patients with AD who are candidates for systemic treatment and with coexisting alopecia areata or coexisting rheumatoid arthritis.	↑↑	100%	consensus-based

Modes of action and efficacy

Like all JAK inhibitors, baricitinib is a drug with a rapid onset of effect. Baricitinib is a selective oral JAK1 and JAK2 inhibitor. The agent was studied in one phase II and several phase III trials in adults with moderate to severe AD at a dosage of 1 mg, 2 mg, and 4 mg once daily compared to placebo. This demonstrated a significant improvement of the EASI score from baseline to week 16, especially at the two higher doses, 2 mg daily (mean difference -5.6 points; 95% confidence interval [CI]: 0.4–10.9 [GRADE assessment: moderate certainty]) and 4 mg daily (mean difference -5.2 points; 95% CI: 0.1–10.4 [GRADE assessment: moderate certainty]).³⁴ In these trials, a similar efficacy was shown with respect to the IGA score. In theory, the lower JAK selectivity of the JAK1/JAK2 inhibitor baricitinib compared to abrocitinib and upadacitinib may be both favorable (possibly, higher efficacy) and unfavorable due to a broader spectrum of side effects (for example, on JAK2-dependent hematopoiesis). This is, however, not evident from the available data on the safety profile obtained from clinical trials. The concomitant use of TCS was approved in one trial.³⁹

Dosage: flare, short-term treatment, long-term treatment

Baricitinib is approved with daily doses of 2 mg and 4 mg.

Currently, data on baricitinib are available for a follow-up period of up to 52 weeks⁴⁰ demonstrating long-lasting efficacy. There are no trials available on the treatment of acute flares, and a trial program for pediatric patients is still ongoing.⁴¹ Accordingly, currently no clear dosage recommendations for pediatric patients are available.

Safety

The most common side effects of baricitinib observed in clinical trials include an increase in LDL cholesterol, infections of the upper respiratory tract, acne, and headache. One infection reported in association with baricitinib was herpes simplex. Overall, the incidence of these events identified in a recent combined safety study with 2,531 patients from eight *randomized controlled trials* (RCT) receiving baricitinib over a period of 2,247 patient years (median duration 310 days) was, however, low: eczema herpeticum (n = 11), erysipelas (n = 6), and pneumonia (n = 3). However, patients with a history of recurrent eczema herpeticum and eczema herpeticum in the previous year had been excluded from clinical studies with baricitinib, as well as studies with abrocitinib and upadacitinib. Four opportunistic infections have been reported.⁴² Short-term increases of CPK levels are possible, especially after intensive physical activity. During the placebo-controlled period, no malignant diseases, gastrointestinal perforations, confirmed cardiovascular events, or tuberculosis were recorded in patients treated with baricitinib. The incidence of herpes simplex was higher in the 4 mg group (6.1%) compared to the 2 mg group (3.6%) and the placebo group (2.7%). Long-term safety data beyond the period of 16 weeks are currently not available for AD.

Although no significant clusters were observed with baricitinib in clinical trials, the substance should be used with caution in patients with increased risk of deep vein thrombosis or pulmonary embolism, given the potential class effect with other JAK inhibitors (for example, tofacitinib) (see introduction to the substance class).

Combination with other therapies

To date, no studies have been published on the use of baricitinib in combination with other systemic therapies in patients with AD, but the combination therapy of baricitinib with methotrexate is a proven combination regimen for the treatment of rheumatoid arthritis.⁴³

Specific information

Patients with AD suffering from inflammatory comorbidities, such as rheumatoid arthritis or alopecia areata, will

probably experience positive effects. Baricitinib is already approved for these indications.

Upadacitinib

Upadacitinib <i>shall</i> be used in children aged 12 years and above and in adults with moderate to severe AD who are candidates for systemic treatment.	↑↑	100% evidence- and consensus-based, see evidence report
The treatment with upadacitinib <i>shall</i> be initiated in severe AD after exclusion of contraindications in the age group from 18 up to and including 64 years at the higher dosage approved for this indication. Following response to the therapy, the dosage <i>shall</i> be adapted to the clinical disease course.	↑↑	100% consensus-based
Upadacitinib <i>shall</i> be used especially in patients with AD who are candidates for systemic treatment and with coexisting rheumatoid arthritis, psoriatic arthritis, ulcerative colitis, or ankylosing spondylitis.	↑↑	100% consensus-based

Modes of action and efficacy

Like all JAK inhibitors, upadacitinib is a drug with a rapid onset of effect. Upadacitinib is another inhibitor of Janus kinase 1. In one phase II trial with 167 adult patients, three different dosages of upadacitinib (30 mg/day, 15 mg/day, and 7.5 mg/day) were analyzed for the treatment of AD compared to placebo.⁴⁴ The trial was conducted for 16 weeks. In all dose groups, upadacitinib was superior to placebo with respect to EASI (mean change [SE] 74% [6.1%] for 30 mg, 62% [6.1%] for 15 mg, 39% [6.2%] for 7.5 mg, and 23% [6.4%] for placebo [p = 0.03, < 0.001, < 0.001]). Significant improvements were also identified for SCORAD index, numeric rating scale (NRS) for pruritus, and POEM scale. The studies published since then have shown similar efficacy.^{45–47} In a trial comparing 30 mg upadacitinib with dupilumab, 247 patients receiving upadacitinib (71.0%) and 210 patients receiving dupilumab (61.1%), achieved EASI-75 (p = 0.006).⁴⁸ Upadacitinib was also superior to dupilumab with respect to several secondary endpoints including improvement of *Worst Pruritus NRS* already in week 1 (mean [standard error], 31.4% [1.7%] vs. 8.8% [1.8%]; p < 0.001), achievement of EASI-75 already in week 2 (152 [43.7%] vs. 60 [17.4%]; p < 0.001), and achievement of EASI-100 in week 16 (97 [27.9%] vs. 26 [7.6%]; p < 0.001). The superiority of 30 mg upadacitinib was particularly pronounced at the start of therapy. The rates of severe infections, eczema herpeticum, herpes zoster, and laboratory-related adverse events were higher in patients receiving upadacitinib, while the rates of conjunctivitis

and reactions at the injection site were higher in patients receiving dupilumab.

Dosage: flare, short-term treatment, long-term treatment

Upadacitinib is approved with doses of 15 mg and 30 mg.

By now, follow-up observations until week 52 are available showing a similar long-term efficacy and safety profile as the studies over 16 weeks.⁴⁹ To date, no trial has assessed the treatment of acute flares, and currently no phase II/III trials in patients under 12 years of age are ongoing.

Safety

In the phase II trial, the cumulative incidence rates for adverse events were 78.6% for 30 mg, 76.2% for 15 mg, 73.8% for 7.5 mg, and 61% for placebo, and similar rates have been observed in the studies published since then.⁴⁴ The most common adverse events of upadacitinib were infections of the upper respiratory tract and acne. Other side effects like nausea and headache were particularly pronounced at the start of therapy. The cumulative incidence rates of severe adverse events were 0% for 30 mg, 2.4% for 15 mg, 4.8% for 7.5 mg, and 2.4% for placebo. No drop-out rates were reported.

Although no significant clusters were observed with upadacitinib in clinical trials, the substance should be used with caution in patients with increased risk of deep vein thrombosis or pulmonary embolism, given the potential class effect with other JAK inhibitors (for example, tofacitinib) (see introduction to the substance class).

Combination with other therapies

To date, no studies have been published on the use of upadacitinib in combination with other systemic therapies in patients with AD, but the combination therapy of upadacitinib with methotrexate is a proven combination regimen for the treatment of rheumatoid arthritis.⁵⁰

Specific information

Patients with AD suffering of inflammatory comorbidities, such as rheumatoid arthritis, psoriatic arthritis, ankylosing spondylitis and axial spondyloarthritis, or ulcerative colitis, will probably experience positive effects. Upadacitinib is already approved for these indications.

OFF-LABEL THERAPIES

With the approval of new systemic therapeutics, the efficacy of which have been verified by large, high-quality trials, *off-label* treatment is increasingly taking a back seat and should

only be considered if approved therapies are exhausted or not feasible.

Azathioprine

Azathioprine <i>may be considered</i> for the therapy of chronic severe AD in adulthood, if drugs approved for AD are ineffective or contraindicated (<i>off-label</i>).	0	100% evidence- and consensus-based, see evidence report
Azathioprine <i>shall not be used</i> in combination with UV therapies.	↓↓	> 50% consensus-based

For background text, see long version

Mycophenolate mofetil

Mycophenolate mofetil/mycophenolic acid <i>may be considered</i> in patients with AD who are candidates for systemic treatment, if substances approved for AD are ineffective or contraindicated (<i>off-label</i>).	0	100% consensus-based
--	---	-------------------------

For background text, see long version

Methotrexate

Methotrexate <i>should be used</i> in patients with AD who are candidates for systemic treatment, if substances approved for AD are ineffective or contraindicated (<i>off-label</i>).	↑	> 50% evidence- and consensus-based, see evidence report
--	---	---

For background text, see long version

Alitretinoin

Treatment with alitretinoin <i>should be performed</i> in adult patients with AD with severe <i>chronic hand eczema</i> who are candidates for systemic treatment taking the teratogenicity into account.	↑	100% consensus-based
---	---	-------------------------

For background text, see long version

Systemic drugs without recommendations

See long version.

AFFILIATIONS

¹Department of Dermatology, Allergology and Venereology, Hannover Medical School, Hannover, Germany

²Department of Dermatology and Venereology, Medical University of Graz, Graz, Austria

³Competence Center for Health Services Research in Dermatology (CVderm), Institute for Health Services Research in Dermatology and Nursing (IVDP), University Medical Center Hamburg-Eppendorf, Hamburg, Germany

⁴Department of Dermatology and Allergology, University Medical Center Munich, Technical University of Munich, Munich, Germany

⁵Department of Dermatology, University Hospital Carl Gustav Carus, Technical University Dresden, Dresden, Germany

⁶Department of Dermatology, Venereology and Allergology, University Hospital Schleswig-Holstein, Campus Kiel, Germany

⁷German Allergy and Asthma Association (DAAB), Mönchengladbach, Germany

⁸Department of Dermatology, Venereology and Allergology, Division of Evidence Based Medicine in Dermatology (dEBM), Charité – Universitätsmedizin Berlin, corporate member of Freie Universität Berlin and Humboldt-Universität zu Berlin, Berlin, Germany

⁹Office for Pediatric Pneumology and Allergology, Pediatric Center Dresden-Friedrichstadt (Kid), Dresden, Germany

¹⁰Hospital Hallerwiese, Cnopfsche Kinderklinik, Nuremberg, Germany

¹¹Department of Psychosomatic Medicine and Psychotherapy, University Hospital Gießen, Gießen, Germany

¹²Dermatology Office, Selters, Germany

¹³Allergy Unit, Department of Dermatology, University Hospital Zurich, Zurich, Switzerland

¹⁴Center for Evidence-Based Healthcare (ZEGV), Medical Faculty Gustav Carus, Technical University Dresden, Dresden, Germany

¹⁵German Eczema Association (DNB), Hamburg, Germany

¹⁶Department of Dermatology, Inselspital Bern, Bern, Switzerland

¹⁷Specialized Clinic for Pediatric Pneumology and Allergology, Wangen, Germany

¹⁸Institute of Environmental Medicine, University Hospital Augsburg, Augsburg, Germany

¹⁹Department of Dermatology and Allergology, University Hospital Augsburg, Augsburg, Germany

²⁰Department of Dermatology and Allergy, Ludwig Maximilian University Munich, Munich, Germany

²¹Department of Dermatology, Venereology and Allergology, Charité – Universitätsmedizin Berlin, corporate member of Freie Universität Berlin and Humboldt-Universität zu Berlin, Berlin, Germany

²²Department of Pediatric Dermatology and Allergology, Children's and Adolescents' Hospital Auf der Bult, Hannover, Germany

ACKNOWLEDGMENTS

Open access funding enabled and organized by Projekt DEAL.

CONFLICT OF INTEREST

A tabular listing of conflicts of interest of all parties involved can be found in the long version of the guideline.

REFERENCES

- Stadler PC, Renner ED, Milner J, Wollenberg A. Inborn error of immunity or atopic dermatitis: when to be concerned and how to investigate. *J Allergy Clin Immunol Pract.* 2021;9:1501-1507.
- Drucker AM, Morra DE, Prieto-Merino D, et al. Systemic immunomodulatory treatments for atopic dermatitis: update of a living systematic review and network meta-analysis. *JAMA Dermatol.* 2022;158:523-532.
- Rhen T, Cidrowski JA. Antiinflammatory action of glucocorticoids – new mechanisms for old drugs. *N Engl J Med.* 2005;353:1711-1723.
- La Rosa M, Musarra I, Ranno C, et al. A randomized, double-blind, placebo-controlled, crossover trial of systemic flunisolide in the treatment of children with severe atopic dermatitis. *Current Therapeutic Research.* 1995;56:720-726.
- Schmitt J, Schmitt N, Meurer M. Cyclosporin in the treatment of patients with atopic eczema - a systematic review and meta-analysis. *J Eur Acad Dermatol Venereol.* 2007;21:606-619.
- Saag KG, Koehnke R, Caldwell JR, et al. Low dose long-term corticosteroid therapy in rheumatoid arthritis: an analysis of serious adverse events. *Am J Med.* 1994;96:115-123.
- Richter B, Neises G, Clar C. Glucocorticoid withdrawal schemes in chronic medical disorders. A systematic review. *Endocrinol Metab Clin North Am.* 2002;31:751-778.
- Seger EW, Wechter T, Strowd L, Feldman SR. Relative efficacy of systemic treatments for atopic dermatitis. *J Am Acad Dermatol.* 2019;80:411-416.e4.
- Roekevisch E, Spuls PI, Kuester D, et al. Efficacy and safety of systemic treatments for moderate-to-severe atopic dermatitis: a systematic review. *J Allergy Clin Immunol.* 2014;133:429-438.
- Goujon C, Viguier M, Staumont-Sallé D, et al. Methotrexate versus cyclosporine in adults with moderate-to-severe atopic dermatitis: a phase III randomized noninferiority trial. *J Allergy Clin Immunol Pract.* 2018;6:562-569.e3.
- Berth-Jones J, Finlay AY, Zaki I, et al. Cyclosporine in severe childhood atopic dermatitis: a multicenter study. *J Am Acad Dermatol.* 1996;34:1016-1021.
- Vestergaard C, Wollenberg A, Barbarot S, et al. European task force on atopic dermatitis position paper: treatment of parental atopic dermatitis during preconception, pregnancy and lactation period. *J Eur Acad Dermatol Venereol.* 2019;33:1644-1659.
- Simpson EL, Bieber T, Guttman-Yassky E, et al. Two phase 3 trials of dupilumab versus placebo in atopic dermatitis. *N Engl J Med.* 2016;375:2335-2348.
- Beck LA, Thaçi D, Hamilton JD, et al. Dupilumab treatment in adults with moderate-to-severe atopic dermatitis. *N Engl J Med.* 2014;371:130-139.
- Beck LA, Thaçi D, Deleuran M, et al. Dupilumab provides favorable safety and sustained efficacy for up to 3 years in an open-label study of adults with moderate-to-severe atopic dermatitis. *Am J Clin Dermatol.* 2020;21:567-577.
- Wollenberg A, Beck LA, Blauvelt A, et al. Laboratory safety of dupilumab in moderate-to-severe atopic dermatitis: results from three phase III trials (LIBERTY AD SOLO 1, LIBERTY AD SOLO 2, LIBERTY AD CHRONOS). *Br J Dermatol.* 2020;182:1120-1135.
- Akinlade B, Guttman-Yassky E, de Bruin-Weller M, et al. Conjunctivitis in dupilumab clinical trials. *Br J Dermatol.* 2019;181:459-473.
- Neagu N, Dianzani C, Avallone G, et al. Dupilumab ocular side effects in patients with atopic dermatitis: a systematic review. *J Eur Acad Dermatol Venereol.* 2022;36:820-835.
- Wollenberg A, Ariens L, Thurau S, et al. Conjunctivitis occurring in atopic dermatitis patients treated with dupilumab-clinical characteristics and treatment. *J Allergy Clin Immunol Pract.* 2018;6:1778-1780.e1.
- Wechsler ME, Klion AD, Paggiaro P, et al. Effect of dupilumab on blood eosinophil counts in patients with asthma, chronic rhinosinusitis with nasal polyps, atopic dermatitis, or eosinophilic esophagitis. *J Allergy Clin Immunol Pract.* 2022;10:2695-2709.
- Olaguibel JM, Sastre J, Rodríguez JM, Del Pozo V. Eosinophilia induced by blocking the IL-4/IL-13 pathway: potential mechanisms and clinical outcomes. *J Investig Allergol Clin Immunol.* 2022;32:165-180.
- Global Initiative for Asthma G. Asthma management and prevention for adults and children older than 5 years. Available at: <https://ginasthma.org/wp-content/uploads/2022/07/GINA-2022-Pocket-Guide-WMS.pdf> [Last accessed July 1, 2023].
- Blauvelt A, de Bruin-Weller M, Gooderham M, et al. Long-term management of moderate-to-severe atopic dermatitis with dupilumab

- and concomitant topical corticosteroids (LIBERTY AD CHRONOS): a 1-year, randomised, double-blinded, placebo-controlled, phase 3 trial. *Lancet*. 2017;389:2287-2303.
24. Paller AS, Simpson EL, Siegfried EC, et al. Dupilumab in children aged 6 months to younger than 6 years with uncontrolled atopic dermatitis: a randomised, double-blind, placebo-controlled, phase 3 trial. *Lancet*. 2022;400:908-919.
 25. Wollenberg A, Blauvelt A, Guttman-Yassky E, et al. Tralokinumab for moderate-to-severe atopic dermatitis: results from two 52-week, randomized, double-blind, multicentre, placebo-controlled phase III trials (ECZTRA 1 and ECZTRA 2). *Br J Dermatol*. 2021;184:437-449.
 26. Zhang Y, Jing D, Cheng J, et al. The efficacy and safety of IL-13 inhibitors in atopic dermatitis: A systematic review and meta-analysis. *Front Immunol*. 2022;13:923362.
 27. Silverberg JI, Toth D, Bieber T, et al. Tralokinumab plus topical corticosteroids for the treatment of moderate-to-severe atopic dermatitis: results from the double-blind, randomized, multicentre, placebo-controlled phase III ECZTRA 3 trial. *Br J Dermatol*. 2021;184:450-463.
 28. Solimani F, Meier K, Ghoreschi K. Emerging topical and systemic JAK inhibitors in dermatology. *Front Immunol*. 2019;10:2847.
 29. Amano W, Nakajima S, Kunugi H, et al. The Janus kinase inhibitor JTE-052 improves skin barrier function through suppressing signal transducer and activator of transcription 3 signaling. *J Allergy Clin Immunol*. 2015;136:667-677.e7.
 30. Oetjen LK, Mack MR, Feng J, et al. Sensory neurons co-opt classical immune signaling pathways to mediate chronic itch. *Cell*. 2017;171:217-228 e13.
 31. Arzneimittelkommission der deutschen Ärzteschaft. Rote-Hand-Brief zu Januskinase-Inhibitoren - 2023/20230317-JAKi. Available at: https://www.akdae.de/fileadmin/user_upload/akdae/Arzneimittelsicherheit/RHB/Archiv/2023/20230317-JAKi.pdf [Last accessed July 1, 2023].
 32. Bundesinstitut für Arzneimittel und Medizinprodukte B. Januskinase-Inhibitoren: Behandlung von Entzündungskrankheiten. Available at: https://www.bfarm.de/SharedDocs/Risikoinformationen/Pharmakovigilanz/DE/RV_STP/g-l/januskinase.html [Last accessed July 1, 2023].
 33. DGRH. Available at: <https://dgrh.de/Start/Versorgung/Therapieinformationen/Therapieinformationsb%C3%B6gen.html>. [Last accessed December 20, 2022].
 34. Drucker AM, Ellis AG, Bohdanowicz M, et al. Systemic immunomodulatory treatments for patients with atopic dermatitis: a systematic review and network meta-analysis. *JAMA Dermatol*. 2020;156:659-667.
 35. Eichenfield LF, Flohr C, Sidbury R, et al. Efficacy and safety of abrocitinib in combination with topical therapy in adolescents with moderate-to-severe atopic dermatitis: the JADE TEEN randomized clinical trial. *JAMA Dermatol*. 2021;157:1165-1173.
 36. Bieber T, Simpson EL, Silverberg JI, et al. Abrocitinib versus placebo or dupilumab for atopic dermatitis. *N Engl J Med*. 2021;384:1101-1112.
 37. Blauvelt A, Silverberg JI, Lynde CW, et al. Abrocitinib induction, randomized withdrawal, and retreatment in patients with moderate-to-severe atopic dermatitis: Results from the JAK1 Atopic Dermatitis Efficacy and Safety (JADE) REGIMEN phase 3 trial. *J Am Acad Dermatol*. 2022;86(1):104-112.
 38. Simpson EL, Silverberg JI, Nosbaum A, et al. Integrated safety analysis of abrocitinib for the treatment of moderate-to-severe atopic dermatitis from the phase II and phase III clinical trial program. *Am J Clin Dermatol*. 2021;22:693-707.
 39. Reich K, Kabashima K, Peris K, et al. Efficacy and safety of baricitinib combined with topical corticosteroids for treatment of moderate to severe atopic dermatitis: a randomized clinical trial. *JAMA Dermatol*. 2020;156:1333-1343.
 40. Silverberg JI, Simpson EL, Wollenberg A, et al. Long-term efficacy of baricitinib in adults with moderate to severe atopic dermatitis who were treatment responders or partial responders: an extension study of 2 randomized clinical trials. *JAMA Dermatol*. 2021;157:691-699.
 41. A Study of Baricitinib (LY3009104) in Children and Adolescents With Atopic Dermatitis (BREEZE-AD-PEDS). Available at: <https://clinicaltrials.gov/ct2/show/NCT03952559> [Last accessed July 1, 2023].
 42. Bieber T, Thyssen JP, Reich K, et al. Pooled safety analysis of baricitinib in adult patients with atopic dermatitis from 8 randomized clinical trials. *J Eur Acad Dermatol Venereol*. 2020;35(2):476-485.
 43. Fleischmann R, Schiff M, van der Heijde D, et al. Baricitinib, methotrexate, or combination in patients with rheumatoid arthritis and no or limited prior disease-modifying antirheumatic drug treatment. *Arthritis Rheumatol*. 2017;69:506-517.
 44. Guttman-Yassky E, Thaci D, Pangan AL, et al. Upadacitinib in adults with moderate to severe atopic dermatitis: 16-week results from a randomized, placebo-controlled trial. *J Allergy Clin Immunol*. 2020;145:877-884.
 45. Simpson EL, Sinclair R, Forman S, et al. Efficacy and safety of abrocitinib in adults and adolescents with moderate-to-severe atopic dermatitis (JADE MONO-1): a multicentre, double-blind, randomised, placebo-controlled, phase 3 trial. *Lancet*. 2020;396:255-266.
 46. Guttman-Yassky E, Teixeira HD, Simpson EL, et al. Once-daily upadacitinib versus placebo in adolescents and adults with moderate-to-severe atopic dermatitis (Measure Up 1 and Measure Up 2): results from two replicate double-blind, randomised controlled phase 3 trials. *Lancet*. 2021;397:2151-2168.
 47. Reich K, Teixeira HD, de Bruin-Weller M, et al. Safety and efficacy of upadacitinib in combination with topical corticosteroids in adolescents and adults with moderate-to-severe atopic dermatitis (AD Up): results from a randomised, double-blind, placebo-controlled, phase 3 trial. *Lancet*. 2021;397:2169-2181.
 48. Blauvelt A, Teixeira HD, Simpson EL, et al. Efficacy and safety of upadacitinib vs dupilumab in adults with moderate-to-severe atopic dermatitis: a randomized clinical trial. *JAMA Dermatol*. 2021;157:1047-1055.
 49. Silverberg JI, de Bruin-Weller M, Bieber T, et al. Upadacitinib plus topical corticosteroids in atopic dermatitis: Week 52 AD Up study results. *J Allergy Clin Immunol*. 2022;149(3):977-987.e14.
 50. Fleischmann RM, Genovese MC, Enejosa JV, et al. Safety and effectiveness of upadacitinib or adalimumab plus methotrexate in patients with rheumatoid arthritis over 48 weeks with switch to alternate therapy in patients with insufficient response. *Ann Rheum Dis*. 2019;78:1454-1462.

How to cite this article: Werfel T, Heratizadeh A, Aberer W, et al. S3 guideline Atopic dermatitis: Part 2 - Systemic treatment. *JDDG: Journal der Deutschen Dermatologischen Gesellschaft*. 2024;22:307–320. <https://doi.org/10.1111/ddg.15229>